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AT4 wireless, S.A.
FCC LISTED, REGISTRATION Parque Tecnolégico de’AndaIucia,

NUMBER: 720267 ¢/ Severo Ochoa n° 2

29590 Campanillas/ Méalaga/ Espafia
Tel. 952 61 91 00 - Fax 952 61 91 13

IC LISTED REGISTRATION NUMBER MALAGA C.LE. A2 507 456
IC 4621A-1 Registro Mercantil de Malaga, Tomo 1169,
Libro 82, Folio 133, Hoja MA3729

TEST REPORT
REFERENCE STANDARD:
USA FCC Part 15.247, 15.209
CANADA RSS-210, RSS-Gen

Radio Frequency Devices. Operation within the band902 - 928 MHz, 2400 -2483.5 MHz, and 572%850
MHz.

Licence-Exempt Radio Apparatus (All Frequency Bandg Category | Equipment.
General Requirements and Information for the Certification of Radio Apparatus.

N|E ................................................... . 40296RRF001 ¥ Firmado digitalmente por
Alejandro Llamas Rodriguez

Approved by Fecha: 2014.03.10 10:56:58

(name / position & signature) ............... . A Uamas/RFLab. Manager — —— = / e,

Elaboration date ..............cccvvvvvvvnnnnnn. . 2014-03-10

Identification of item tested................ : Automotive Telematics Module with Handsfree Bludtoo

Brand name .........c.cooeviieiiiiiiiiieeeeee, . Johnson Controls Interiors

Model and/or type reference ................. : 28 UE15M-TCU

Serial number .......cccooovviiiiiie : TAM2555455002H05, TAM2555455002V05

Other identification of the product ........ : Hwrgion: 5

Sw version: 01.01.012
FCC ID: CB2-BLUE15M-TCU
IC: 279B-BLUE15M-TCU

Features ......cccoeeeeeieiiiiiiiiii e : Bluetooth Device Johnson Controls IntexiGB2-BLUE15M-TCU is a
Bluetooth 2.1+EDR handsfree, with CDMA phone modH#EC ID:
N7NAR5550 IC 1D:2417C-AR5550) embedded, to be iraéed in cars

which allows to place and receive phone calls usingce commands,
without handling the cell phone

Description ........cooovvviiiiiiiiiiieeeee : Automotive Telematics Module with Handsfigleetooth
Applicant ... : Johnson Controls INC.

AJAreSS ....ooovieieiec e : 915 East 32nd Street, Holland, Ml 49423 USA
CIF/NIF/PasspOrt......ccccvveeveeeeeieeeeeamiien,

Contact person: Scott Keller

Telephone / FaX......ccccccvveveeeeveeneennn. . +1 616-394-1568

€-Mall: .ovveviiiiiii : Scott.R.Keller@jci.com

Test samples supplier........ccccceeeeveeee. : Same as applicant

Manufacturer ..........ccoeeeecvvvvvviineneeeen, . Same as applicant
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Test method requested........................See Standard
Standard ...........cccccciiiiiiiieieeeeeeeee s USAFCC Part 15.247  10-01-12 Edition: Operatidtiie the bands 902
928 MHz, 2400 -2483.5 MHz, and 5725 - 5850 MHz.

USA FCC Part 15.209 10-01-12 Edition: Radiatedssion limits; general
requirements.

CANADA RSS-210 Issue 8 (December 2010).
CANADA RSS-Gen Issue 3 (December 2010).

FCC part 15.247 and Filing and Measurement Guidslior Frequency
Hopping Spread Spectrum System DA 00-705 ReleassedivBO, 2000.

ANSI C63.10-2009: American National Standard fosfirey Unlicensed
Wireless Devices.

Test procedure ...........cooeeueiviiiiinieee ..PERF010
Non-standardized test method ...........] N/A

Used instrumentation ....................... -
Conducted Measurements

Last Cal. date  Cal. due dat¢
Spectrum analyser Agilent PSA
EA440A 2012/02 2014/02

2. DC power supply R&S NGPE 40/40 2011/11 2014/11

Radiated Measurements

Last Cal. date  Cal. due datg
Semianechoic Absorber Lined Chamber

1. IR 11. BS N.A. N.A.

2. Control Chamber IR 12.BC N.A. N.A.

3. Hybrid Bllog antenna Sunol Sciences 2011/05 2014/05
Corporation JB6

4. Antenna mast EM 1072 NMT N.A. N.A.

5. Rotating table EM 1084-4. ON N.A. N.A.
Double-ridge Guide Horn antenna 1-18

6. GHz HP 11966E 2011/05 2014/05
Double-ridge Guide Horn antenna 18-

7 40 GHz Agilent 119665J 2011/09 2014/09

8. EMI Test Receiver R&S ESIB26 2013/05 2015/05

9 E(I)Z_sze-ampllfler Miteq JS4-12002600- 2012/07 2014/07

10.  Multi Device Controller EMCO 2090 N.A. N.A.

11. Spectrum analyser R&S FSW50 2013/10 2015/1(
RF  pre-amplifier Miteq AFS5-

12. 04001300-15-10P-6. 2012/07 2014/07

13. RF pre-amplifier Schaffner CPA 9231. 2013/06 2085
Spectrum analyser Agilent PSA

14. EA440A 2012/02 2014/02

Report template Na ..........cccoeeeiiiiinnns FDTO08_14

IMPORTANT: No parts of this report may be reprodiioe quoted out of context, in any form or by argams, except in full, without the previous
written permission of AT4 wireless, S.A.
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Report N°(NIE): 40296RRF.001 Page 3 of 81 2014-03-1



AT4@

WireLESS

Competences and guarantees

AT4 wirelessis a laboratory with a measurement facility in cdiamce with the requirements of Section 2.948
of the FCC rules and has been added to the ligaafities whose measurements data will be accepted
conjuction with applications for Certification undarts 15 or 18 of the Commission's Rules. Redistr
Number: 720267.

AT4 wirelessis a laboratory with a measurement site in comphawith the requirements of RSS 212, Issue 1
(Provisional) and has been added to the list efifdites of the Canadian Certification and EngingeBureau.
Reference File Number: IC 4621A-1

In order to assure the traceability to other nati@nd international laboratories, AT4 wireless haslibration
and maintenance programme for its measurement euip

AT4 wireless guarantees the reliability of the daeesented in this report, which is the result loé t
measurements and the tests performed to the iteler dast on the date and under the conditionsdstatethe
report and, it is based on the knowledge and teehricilities available at AT4 wireless at the einof
performance of the test.

AT4 wireless is liable to the client for the maimé@ce of the confidentiality of all information aétd to the item
under test and the results of the test.

General conditions

1. Thisreportis only referred to the item thas nadergone the test.

2. This report does not constitute or imply onaten an approval of the product by the Certification
Bodies or competent Authorities.

3. This document is only valid if complete; no partreproduction can be made without previous
written permission of AT4 wireless.

4.  This test report cannot be used partially diulhfor publicity and/or promotional purposes watkt
previous written permission of AT4 wireless and Awereditation Bodies.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghte AT4 wireless internal document:

PODTO000: Procedimiento para el calculo de incentidies de medida.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Model Serial N°
40296C/002 Bluetooth device with CB2-BLUE15M- TAM2555455002H05
antenna connector TCU

40296C/011 Power supply connector

Sample S/02 is composed of the following elements:

Control N° Description Model Serial N°
40296C/003 Bluetooth device with CB2-BLUE15M- TAM?2555455002V05
integral antenna TCU

40296C/013 Power supply connector --- ---

1. Sample S/01 has undergone following test(sxated in appendix A:

Date of reception

21/01/2014

21/01#01

Date of reception

21/01/2014

21/01#201

- FCC 15.247 Subclause (a) (1) (iii). Number of hogpihannels / RSS-210 Clause A8.1 (d).
- FCC 15.247 Subclause (a) (1) (iii). Time of occupafDwell Time) / RSS-210 Clause A8.1 (d).
- FCC 15.247 Subclause (a) (1). 20 dB Bandwidth amdi€r frequency separation / RSS-210 Clause

(b).

- FCC 15.247 Subclause (b). Maximum peak output poawed antenna gain / RSS-210, Clause A8.4 (
- FCC 15.247 Subclause (d). Emission limitations cabedd (Transmitter) / RSS-210 Clause A8.5.

2. Sample S/02 has undergone following test(satdd in appendix A:

- FCC 15.247 Subclause (d). Emission limitationsatedl (Transmitter) / RSS-210 Clause A8.5.

A8.1

)
~

Testing period

The performed test started on 2014-02-03 and #&aigin 2014-02-06.

The tests have been performed at AT4 wireless.
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Environmental conditions

In the control chambethe following limits were not exceeded during thstt

Temperature Min. = 20.2 °C
Max. = 21.8 °C
Relative humidity Min. =42.1 %
Max. = 45.5 %
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q

during the test.

In the semianechoic chambgl meters x 11 meters x 8 meters), the followingté were not exceeded

Temperature Min. = 20.8 °C
Max. = 23.8 °C

Relative humidity Min. = 44 %
Max. = 47 %

Air pressure

Min. = 1019 mbar
Max. = 1019 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q

Normal site attenuation (NSA)

< 14 dB at 10 m disebetween item
under test and receiver antenna, (30 MHg
1000 MHz)

Nt
—
(@]

Field homogeneity

More than 75% of illuminated agH is
between 0 and 6 dB (26 MHz to 1000
MHZz).

In the chamber for conducted measurements theafimigplimits were not exceeded during the test:

Temperature Min. = 22.4 °C
Max. = 23.6 °C

Relative humidity Min. =44.2 %
Max. = 46.8 %

Air pressure

Min. = 1019 mbar
Max. = 1019 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q
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Summary

Considering the results of the performed test atingrto standard USA FCC Parts 15.247 and 15.20&nada
RSS-210, the item under testis COMPLIANCE with the requested specifications specified indfaadard.

NOTE: The results presented in this Test Reporlyapply to the particular item under test estaldliin page 1
of this document, as presented for test on the(g)aghown in section, “USAGE OF SAMPLES, TESTING
PERIOD AND ENVIRONMENTAL CONDITIONS”.

Remarks and comments

None.

Testing verdicts

Not applicable ..., : NA
PassS. . ..o P
Fal oo : F
NOt measured...........ooooeeiiiiiiiiii e : NM

FCC PART 15/ RSS-210 PARAGRAPH VERDICT

NA| P | F |[NM

FCC15.247 Subclause (a) (1). 20 dB Bandwidth and E€afrequency P
separation / RSS-210 Clause A8.1 (b)
FCC15.247 Subclause (a) (1) (iii). Number of hoppihgmnels / RSS-210 P
Clause A8.1 (d)
FCC15.247 Subclause (a) (1) (iii). Time of occuparioywéll Time) / RSS-21( P
Clause A8.1 (d)
FCC15.247 Subclause (b). Maximum peak output poweraartenna gain / P
RSS-210, Clause A8.4 (2)
FCC15.247 Subclause (d). Emission limitations condii¢Tfeéansmitter) / RSS- P
210 Clause A8.5
FCC15.247 Subclause (d). Emission limitations radigie@dnsmitter) / RSS- P
210 Clause A8.5
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APPENDIX A: Test result
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TEST CONDITIONS .....ceiieitite ettt ereem e st e e st e e sste e e e atbe e e e seeeesnaaeeanseeeeantaeeaasseeeeanseeeaasseeeansaeeesnnnens 10
FCC Section 15.247 Subclause (a) (1) / RSS-210s€la8.1 (b). 20 dB Bandwidth and Carrier frequency

LT 0= L= 1o o PN 11
FCC Section 15.247 Subclause (a) (1) (iii)) / RS8-2lause A8.1 (d). Number of hopping channels............ 18
FCC Section 15.247 Subclause (a) (1) (iii) / RS8-2lause A8.1 (d). Time of occupancy (Dwell Time)....... 24
FCC Section 15.247 Subclause (b) / RSS-210 Cla8s¢ (®). Maximum peak output power and antenna.g&8
FCC Section 15.247 Subclause (d) / RSS-210 Clagse Band-edge compliance of conducted emissions

QI 1S 4110 ) USSP 39
FCC Section 15.247 Subclause (d) / RSS-210 Cla8se. Amission limitations conducted (Transmitter)......46
FCC Section 15.247 Subclause (d) / RSS-210 Cla8se. Amission limitations radiated (Transmitter).......... 52
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TEST CONDITIONS

Power supply (V):

Vnominal= 13.2 Vdc
Type of power supply = DC voltage from car battery.
Type of antenna = Integral antenna.

Declared Gain for antenna (maximum) = 1 dBi

TEST FREQUENCIES:
Lowest channel: 2402 MHz
Middle channel: 2441 MHz
Highest channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shieldat and it is directly connected to the spectrum
analyser.

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anacbhbamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1B{z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-25 @H&Hz-18 GHz Double ridge horn antenna and 18
GHz-40 GHz horn antenna).

For radiated emissions in the range 1 GHz-25 GHu ih performed at a distance closer than the
specified distance, an inverse proportionality dactf 20 dB per decade is used to normalize the
measured data for determining compliance.

The equipment under test was set up on a non-ctimdyevooden) platform one meter above the ground
plane and the situation and orientation was vagefind the maximum radiated emission. It was also
rotated 360° and the antenna height was varied ftota 4 meters to find the maximum radiated
emission.

Measurements were made in both horizontal andcadgianes of polarization.
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FCC Section 15.247 Subclause (a) (1) / RSS-210 Clause1A(b). 20 dB Bandwidth and Carrier
frequency separation

SPECIFICATION

Frequency hopping systems shall have hopping chaanger frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping raie, whichever is greater. Alternatively,

frequency hopping systems operating in the 240B82481Hz band may have hopping channel
carrier frequencies that are separated by 25 kHwmithirds of the 20 dB bandwidth of the hopping
channel, whichever is greater, provided the systepesate with an output power no greater than

125 mw.

RESULTS
(See next plots)
Modulation: GFSK

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 964.47 958.93 959.99
Measurement uncertainty (kHz) +11

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1353 1360 1361
Measurement uncertainty (kHz) +11

Modulation: 8-DPSK (3Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1323 1339 1337
Measurement uncertainty (kHz) +11
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Modulation: GFSK
20 dB BANDWIDTH.
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Lowest Channel: 2402 MHz.

# Agilent
Ref @ dEm Atten 18 dB
#Paak
Log
10 ad
dB/ A g ~
sy
‘—‘\-"'\-.__1_,
LgAw
Ml 52
Center 2,402 BB B GHz Span 2 MHz

#Res BW 30 kHz

Occupied Bandwidth
989.3319 kHz

Transmit Freq Error
% dB Bandwuidth

#\BH 388 kHz

67.936 kHz
964.466 kHz

Sweep 2065 ms (10008 pts)

Occ BH £ Pwr 99.00 ¥
®x dB -20.00 4B

20 dB BANDWIDTH

Middle Channel: 2441 MHz.

# Agilent

Fef @ dBm Atten 18 dB

#Peak

LDgea s Ty

T ff ‘\_,\

dB/ L, ¢=>"] <

ww ‘M\—\,..‘

-m.f_'f’

LaAy

ML 52

Center 2.441 BA@ @ GHz Span 2 MHz

#Res BW 30 kHz

Occupied Bandwidth
990.3914 kHz

Transmit Freq Error
% B Bandwidth

#YBW 308 kHz

-49.953 kHz
958.927 kHz

Sweep 2,065 ms (1606 pts)

Occ BH % Pwr 9960
¥ dB -20.80 dB
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20 dB BANDWIDTH

Highest Channel: 2480 MHz.

= Agilent

Ref @ dBm

Atten 18 dB

#Peak

Pt

el

M

LgAw

M1 52

Center 2,480 888 & GHz
#Res BW 38 kHz

Occupied Bandwidth
993.6742 kHz

Transmit Freq Error
¥ B BandwWidth

#yBW 308 kHz

-50.926 kHz
959.998 kHz

Span 2 MHz
Sweep 2865 ms (1080 pts)

Occ BH ¥ Puwr 99.08 ¥

X dB -20.00 dB

Carrier frequency separation

= Agilent

Ref @ dBm

Atten 18

dB

a Mkrl 1.863 MHz
9.14 dB

#Peak

Log N

o

|
uv[ﬁr

LaAy

V1 352

53 FC
AA

£
50k

Swp

Start 2.439 500 GHz
#Res BH 38 kHz

#BW 308 kHz

Stop 2.442 588 GHz
Sweep 3.13 ms (180A pts)

AT4@

WireLess

The hopping channel carrier frequencies are segghiat a minimum of the 20 dB bandwidth of the

hopping channel.
Verdict: PASS
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Modulation: I1/4-DQPSK
20 dB BANDWIDTH. Lowest Channel: 2402 MHz.
2 Agilent

Ref @ dBm Atten 18 dB

Log e BT

dB/ > R ¢

LaAw

Ml 52
Center 2.402 BEA & GHz Span 2 MHz
#Res BH 30 kHz #VEKH 308 kHz Sweep 2.065 ms (1800 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
1.2849 MHz % dB -20.80 dB

Transmit Freq Error 46,657 kHz
¥ dB Bandwidth 1.353 MHz

20 dB BANDWIDTH Middle Channel; 2441 MHz.

Ref @ dBm Atten 10 dB
#Peak
Log e e ﬁ\w\N* ———
18 IS
B . 27 e
e
LaPw
M1 52
Center 2.441 BEGH & GHz Span 2 MHz
#Res BH 30 kHz #\BH 300 kHz Sweep 2065 ms (1808 pts)
Occupied Bandwidth Occ BH % Pur  99.90 7
1.2866 MHz ®dB -Z20.00 dB

Transmit Fregq Error  -26.843 kHz
% dB Bandwidth 1.360 MHz
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

Ref @ dBm Atten 18 dB
tPeak A
0g e Ll e
1@
dB/ > s
M
LegAw
Ml 32
Center 2,450 608 8 GHz Span 2 MHz
#Res BH 30 kHz #+VEH 300 kHz Sweep 2065 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  99.00 7
l 28?5 MHZ ® B -20.00 dB

Transmit Freq Error  -27.178 kHz
% dB Bandwidth 1.361 MHz

Carrier frequency separation

# Agilent

a Mkrl 1.881 MHz
Ref @ dBm Atten 18 4B -0.67 JB

T N L N

LagAw

V1 352
53 FC

£0f
f>Eak
Swp

Start 2.436 B0A GHz Stop 2.446 088 GHz
#Res BH 108 kHz #\BH 300 kHz Sweep LOGE ms (1060 prs)

The hopping channel carrier frequencies are segghkat a minimum of the two-thirds of the 20 dB
bandwidth of the hopping channel

Verdict: PASS
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Modulation: 8-DPSK
20 dB BANDWIDTH Lowest Channel: 2402 MHz.

Ref B dBm Atten 16 dB

#Peaak

LDQ wfhw R (P

18 A& e

P Ny d

LaAw

M1 52

Center 2.402 600 B GHz Span 2 MHz

#Res BH 30 kHz #+UEH 308 kHz Sweep 2065 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
1.2600 MHz ®x dB -20.00 4B

Transmit Freq Error 26.154 kHz
¥ dB Bandwuidth 1.323 MHz

20 dB BANDWIDTH Middle Channel: 2441 MHz.

Ref @ dBm Atten 18 4B
#Peak
Log Wﬂ e (E———_
1@ . /A-—-f" \rﬁ-v-\\u_\‘
7 Y o
e
LaAy
ML S52
Center 2.441 BA6 B GHz Span 2 MHz
#Res BW 38 kHz #/BH 3088 kHz Sweep 2065 ms (10O pts)
Occupied Bandwidth Occ BH % PWr  99.00 7
1.2554 MHz ® B 20,006 4B

Transmit Freq Error  -20.317 kHz
% dB Bandwidth 1.339 MHz

Report N°(NIE): 40296RRF.001 Page 16 of 81 2014-03-



20 dB BANDWIDTH

AT4

Highest Channel: 2480 MHz.

Ret B dBm Atten 10 dB
#Paak
Log i 5
18 ¥
dB/ N ad «
]
LgAwy
ML 52
Center 2,480 008 B GHz Span 2 MHz
#Res BW 30 kHz #UBH 300 kHz Sweep 2065 ms (1008 pts)
Occupied Bandwidth Occ BH % Pur  99.09 ¥
®x dB -20.00 dB

1.2502 MHz

Transmit Freq Error  -15.869 kHz
% B Banduidth 1.337 MHz

Carrier frequency separation

x Agilent

Ref B dBm

#Peaak

LaAw

V1 sz
53 FC

£0f
G0k
Swp

Atten 16 dB

a Mkrl 1.881 MHz

-0.03 dB

a

Lo

I N VAN

L

L

Start 2.436 888 GHz

#Res BW 108 kHz

#JBW 388 kHz

Stop 2.446 888 GHz

Sweep 1.BGE ms (1008 pts)

e,

WireLess

The hopping channel carrier frequencies are seghtat a minimum of the two-thirds of the 20 dB
bandwidth of the hopping channel.

Verdict: PASS
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FCC Section 15.247 Subclause (a) (1) (iii) / RSS&@Clause A8.1 (d). Number of hopping channels

SPECIFICATION
Frequency hopping system in the 2400-2483.5 MHzlIsdnall use at least 15 channels.

RESULTS

The number of hopping channels is 79 for all threeles (see next plots).

Modulation: GFSK

Mkre 2.448 @1 GHz

Ref B dBm Atten 16 dB -3.12 dBm
tPeak BT Y Y VY Y Y Y Y Y Y Y VaY
ng
16 J”J
B/ | af
)
LgPw
Y1 52
Start 2.398 @8 GHz Stop 2.441 B8 GHz
#Res BH 518 kHz #BH 518 kHz sweep 1.AGE ms (1008 pts)
Marker Trace Type # Axiz Amplitude
1 c1n Freg 2.482 BB GHz -4.19 dBm
2 c1n Frag 2.448 81 GH=z -3.12 dBm

Number of hopping frequencies: 39
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Ref @ dBm Atten 18 dB .—3.@8 dBm

fgsak I Y Y R
10 \

LaAw
Vi 52
Start 2.439 B8 GHz Stop 2.483 88 GHz
#Res BW 516 kHz #/BW 518 kHz Sweep 1.BGE ms (10A0 pts)
Markar Trace Typa # Axiz Amplitude
1 cl Freq 2.448 81 GHz -3.88 dBm
2 (1 Freq 2.488 B1 GHz -3.24 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: II/4-DQPSK

Mkre 2.448 81 GHz

Ref B dBm Atten 18 dB -3.56 dBm
Log 1
16 i

&/ | S

LaAv
V1 52
Start 2,398 88 GHz Stop 2.441 8@ GHz
#Res BHW 518 kHz #BW 518 kHz Sweep 1066 ms (1AGA prs)
Markaer Trace Type H Axic Amplitude
1 ] Freg 2.482 AA GH=z -4.72 dBm
2 ] Freg 2.448 A1 GH= -3.56 dBm

Number of hopping frequencies: 39
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- Agilent

Mrl 2.448 81 GHz

Ref B dBm Atten 18 dB -3.58 dBm
Log .\
18
dB/ M
LaAy
W1 sz
Start 2,439 08 GHz Stop 2.483 68 GHz
#Res BH 516 kHz #BH 518 kHz Sweep 16668 ms (1000 nts)
Marker Trace Type ¥ Axic Amplitude
1 1) Freqg 2.448 A1 GHz -3.68 dBm
2 1) Frag 2.4868 81 GHz -3.87 dBEm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: 8-DPSK

AT4@

WireLess

Mkre 2.448 81 GHz

Ref & dBm Atten 16 dB -3.76 dBm
Log 1 2
18 f

LagAw

V1 sz

Start 2.398 88 GHz
#Res BH 518 kHz

#UBW 518 kHz

Stop 2.441 86 GHz
Sweep 1866 ms (1000 pts)

Markaer Trace Type
1 1y Freqg
2 1y Freqg

H Axic
2,402 AA GH=z
2.448 A1 GH=z

Amplitude
-4.73 dBm
-3.76 dBm

Number of hopping frequencies:
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AT4@

WireLess

Fef & dBm

Atten 16 dB

Mkrl 2.44@ 81 GHz
-3.87 dBm

#Peak S N Y S S ——

N e aE' .

meﬂw—vg\l‘

Log
18

de/

LafAw

V1 se

Start 2,439 08 GHz
#hes BH 518 kHz

#YBH 518 kHz

Stop 2,483 00 GHz
Sweep 1.066 ms (1000 pts)

Marker Trace Type
1 1> Freq
2 1 Freq

¥ Axiz

£.448 81 GHz
2.488 A1 GHz

Amplitude
-3.87 dBm
-3.69 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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AT4@

WireLESS

FCC Section 15.247 Subclause (a) (1) (iii) / RSS@Clause A8.1 (d). Time of occupancy (Dwell
Time)

SPECIFICATION

The average time of occupancy on any channel sbalbe greater than 0.4 seconds (400 ms) within
a period of 0.4 seconds multiplied by the numbehasping channels employed = 0.4 x 79= 31.6
seconds.

RESULTS

Modulation: GFSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihee slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattsmgiand 1 time slot for receiving. Then the syste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 04 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 380.8 ps (see taxt p

So we have 320.11 x 380.8 pus = 121.90 ms per &tdnsls.

w2 Agilent

a Mkrl  380.8 ps
Ref @ dBm Atten 10 dB -B.52 dB

#Peak fLmuumn+__duﬂm_m_,w"_nw”_MHw?

Log i
18
dB/

LA

Wl 352
53 WS
AA
£
FTun

Center 2.441 BBB GHz Span B Hz
Res BW 1 MHz #BH 1 MHz Sweep 1066 ms (1000 pts)

Verdict: PASS
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AT4@

WireLESS

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78neis. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@sds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.637 ms (see haxt p

So we have 161.16 x 1.637 ms = 263.82 ms per &td@nsls.

4% Agilent

a Mkrl  1.637 ms
Ref @ dBm Atten 18 dB @88 JdB

#Peak WW . S
Log R 1
14
dB/

LagAw

W1 52
53 V5
AA

£0f
FTun W l I l’“

Center 2.441 808 GHz Span @ Hz
Res BH 1 MHz #EBH 1 MHz Sweep 2065 ms (LAAE pts)

Verdict: PASS
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WireLESS

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.891 ms (see haxt p

So we have 106.49 x 2.891 ms = 307.86 ms per &td@hsls.

3% Agilent

a Mkrl  2.891 ms
Ref @ dEm Atten 18 dBE -0.81 4B

#Pegk A O N SR
Log 1] A
18
dB/

A

LaPy

WL 52
5305

£

Center 2.441 808 GHz Span @ Hz
Res BH 1 MHz #YBH 1 MHz Sweep 4.063 ms (1BA0 pts)

Verdict: PASS
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WireLESS
Modulation: M/4-DQPSK

1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihae slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattérgiand 1 time slot for receiving. Then the sgste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 79 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 394.7 us (see faxt p

So we have 320.11 x 394.7 us =126.35 ms per 3tdhds.

- Agilent

a Mkrl 3947 ps
Ref @ dBm Atten 18 dB -0.83 dB

*hoak Pt e

Log "

dBs

LaAy

Wl S2
53 M8

£ifn

FTun ”M ' " Ilr

Center 2.441 086 GHz Span @ Hz
Res BH 1 MHz #\JBH 1 MHz Sweep 1.BEE ms (1LOOO pts)

Verdict: PASS
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WireLESS

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78neisa. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@sds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.647 ms (see haxt p

So we have 161.16 x 1.647 ms = 265.43 ms per &t@hsls.

5 Agilent

a Mkrl  1.647 ms
Ref B dBm Atten 10 dB -B.62 dB

#Peak o ?T

LegAw

W1 352
3308

£
FTun ‘M‘W‘M MW‘

Center 2.441 886 GHz Span @ Hz
Res BH 1 MHz #YBH 1 MHz Sweep 2065 ms (1080 pts)

Verdict: PASS
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WireLESS

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.891 ms (see haxt p

So we have 106.49 x 2.891 ms = 307.86 ms per &td@hsls.

a Mkrl  2.891 ms
Ref B dBm Atten 18 dB -@.32 dB

#Peak
4%"‘"“‘11"\' Y ¥ L ki s | A 4 2 i wlk e i =

de/

LaAy

Wl 52
530WS
AA

£t

Center 2.441 BAG GHz Span @ Hz
Res BH 1 MHz #VBH 1 MHz Sweep 4863 ms (1008 pts)

Verdict: PASS
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WiIRELESS
Modulation: 8-DPSK

1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1.

The system makes worst case 1600 hops per secdntihae slot has a length of 625us with 79
channels. A DH1 Packet need 1 time slot for trattérgiand 1 time slot for receiving. Then the sgste
makes worst case 1600/2 = 800 hops per second/@itihannels. So you have each channel 800/79 =
10.13 times per second and so for a period of 79 x 31.6 seconds you have 10.13 x 31.6 = 320.11
times of appearance.

Each Tx-time per appearance is 394.7 us (see faxt p

So we have 320.11 x 394.7 us =126.16 ms per 3tdhds.

4 Agilent

a Mkrl 3947 ps
Ret @ dBm Atten 18 dB -0.83 dB
heak R, AP
Log 1fF:
18 A\
dB/

LaAy

WL §2

53 W5
AA

£

FTun 1“ ‘ ‘lq ””“

Center 2.441 @00 GHz Span B Hz
Res BH 1 MHz #UBH 1 MHz Sweep 1.BGE ms (1008 pts)

Verdict: PASS

Report N°(NIE): 40296RRF.001 Page 30 of 81 2014-03-



AT4@

WireLESS

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 8.

A DH3 Packet needs 3 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/4 = 400 hops per second with 78neisa. So you have each channel 400/79 = 5.1 times
per second and so for a period of 0.4 x 79 = 3@c@ds you have 5.1 x 31.6 = 161.16 times of
appearance.

Each Tx-time per appearance is 1.643 ms (see haxt p

So we have 161.16 x 1.643 ms = 264.78 ms per &td@nsls.

2 Agilent

s Mkrl  1.643 ms

Ref @ dBm Atten 18 dB B.83 dB
#Peak & 8
Log HR
14 ]
dB/
LaPAw
Wl 52
5343
AA
£(f
FTun WN
Center 2.441 808 GHz Span @ Hz
Res BW 1 MHz #\JBH 1 MHz Sweep 2065 ms (1688 pts)

Verdict: PASS
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WireLESS

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 5.

A DH5 Packet needs 5 time slots for transmittind &rtime slot for receiving. Then the system makes
worst case 1600/6 = 266.67 hops per second witth@fnels. So you have each channel 266.67/79 =
3.37 times per second and so for a period of 02 x 31.6 seconds you have 3.37 x 31.6 = 106.48stim
of appearance.

Each Tx-time per appearance is 2.895 ms (see haxt p

So we have 106.49 x 2.895 ms = 308.29 ms per &td@hsls.

# Agilent

a Mkrl 2,895 ms
Ref @ dBm Atten 18 dB -8.13 dB

#Peak & a)

Log 1

dB/s

LA

Wl 52

53 VS
AA

£

Center 2.441 BB8 GHz Span B Hz
Res BW 1 MH=z #+\VBH 1 MHz Sweep 4063 ms (1000 pts)

Verdict: PASS
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WireLESS

FCC Section 15.247 Subclause (b) / RSS-210 Clausg#4(2). Maximum peak output power and
antenna gain

SPECIFICATION

For frequency hopping systems operating in the 248B.5 MHz band employing at least 75
hopping channels: 1 watt (30 dBm).

MAXIMUM OUTPUT POWER. See next plots.
Declared maximum antenna gain: 1.0 dBi.

The EIRP power (dBm) is calculated by adding thelated maximum antenna gain to the measured
conducted power.

Modulation: GFSK

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -2.80 -1.75 -1.78
Maximum EIRP power (dBm) -1.8 -0.75 -0.78
Measurement uncertainty (dB) +1.5

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -3.26 -2.18 -2.23
Maximum EIRP power (dBm) -2.26 -1.18 -1.23
Measurement uncertainty (dB) +1.5

Modulation: 8-DPSK (3Mbps)

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -3.04 -2.15 -2.22
Maximum EIRP power (dBm) -2.04 -1.15 -1.22
Measurement uncertainty (dB) +1.5

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output power
is not required to be reduced from the stated walue

Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).

Modulation: GFSK

Lowest Channel: 2402 MHz.

AT4@

WireLess

x5 Agilent

Ref 5 dBm

Atten 26 dB

Mkrl 2.482 425 GHz
-2.38 dBm

#Peak

,r”r#f

.

LaAy

W1 sz

53 FC
AA

£
FTun

Swo

Center 2.482 BBA GHz
#Res B 3 MHz

#YBH 8 MHz

Modulation: GFSK

Middle Channel: 2441 MHz.

Span 18 MHz
Sweep 186G ms (1088 pts)

4% Agilent

Ret & dBEm

Atten 26 dB

Mkrl 2,448 434 GHz
-1.75 dBm

#Peak

dB/ -

/”'

T

/

LagAw

W1 52

53 FC

£0f
FTun

SHp

Center 2.441 808 GHz
#Res BH 3 MHz

#YBH 3 MHz
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PEAK OUTPUT POWER (CONDUCTED).
Highest Channel: 2480 MHz.

Modulation: GFSK

AT4@

WireLess

3 Agilent

Ref 5 dBm

Atten 20 dB

Mkrl 2.479 535 GHz
-1.78 dBEm

#Peak

R

/

LegAw

WL os2

53 FC

£0f
FTun

Swn

Center 2.430 608 GHz
#Res BH 3 MHz

Modulation:I1/4-DQPSK

Lowest Channel: 2402 MHz

#YBW & MHz

Span 18 MHz
Sweep 1066 ms (10 pts)

2 Agilent

Ref 5 dBm

Atten 28 dB

Mkrl 2.482 385 GHz
-3.26 dBm

#Peak
Log

18

dB/ e

e

T

7

LAy

V1 52

53 FC
AA

ECf
FTun

Swp

Center 2.402 000 GHz
#Res BH 3 MHz
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WireLess

PEAK OUTPUT POWER (CONDUCTED)

Modulation:IT/4-DQPSK Middle Channel: 2441 MHz.
3 Agilent
Fef 5 dBm Atten 26 dB . -2.18 dBm
sPeak 1
7 e
T
™

LeAw

Wl s
53 FC

£0f
FTun
Swp

Center 2.441 B@6 GHz Span 18 MHz
#Res BH 3 MHz #VBH & MHz Sweep 106G ms (1006 prs)

Modulation:T1/4-DQPSK Highest Channel: 2480 MHz.

- Agilent

Mkrl 2.479 494 GHz

Ref 5 dBm Atten 2@ dB -2.23 dBm
#Feak 1
Log D

igf T I

./"‘ [

/f/ \\

LAy

V1 sz
33 FC

E£Cf:
FTun
Swp

Center 2,488 800 GHz Span 19 MHz
#Res BN 3 MHz #YEH & MHz Sweep 1AGE ms (1060 prs)
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PEAK OUTPUT POWER (CONDUCTED).

Modulation: 8-DPSK

35 Agilent

Ref § dBm

#Feak

LaAy

M1 52
33 FC

£
FTun
SHp

Center 2.402 BA6 GHz

Lowest Channel: 2402 MHz

Atten 26 dB

AT4

P

s

e

#Ras BH 3 MHz

Modulation: 8-DPSK
¥ Agilent

Ref § dBm

#YBH & MHz

Middle Channel: 2441 MHz.

Atten 20 4B

Sweep 1.BGE ms (1080 pts)

Mkrl 2.448 635 GHz

Span 18 MHz

-2.15 dBm

#Peak

_ﬂ_,_,_..-—'—'_"'“—"_‘—'—\—._

/’

R

e

T

N

LAy

W1 52

33 FC

£0fx
FTun

Swp

Center 2,441 086 GHz

#Res BH 3 MHz

#YBEW 3 MHz

Report N°(NIE): 40296RRF.001
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WireLess

PEAK OUTPUT POWER (CONDUCTED).

Modulation: 8-DPSK Highest Channel: 2480 MHz.
2 Agilent
Fef 5 dBm Atten 26 dB . -2.2¢ dBm
#Peak 1
4B/ T T

/f \

LaAy

M1 52
33 FC

£t
FTun
Swp

Center 2488 B8 GHz Span 18 MHz
#Res BH 3 MHz #\JBH & MHz Sweep 166G ms (1060 pts)
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WireLESS

FCC Section 15.247 Subclause (d) / RSS-210 Cladse5. Band-edge compliance of conducted

SPECIFICATION

emissions (Transmitter)

Emissions outside the frequency band in which itentional radiator is operating shall be at |28stB below the

highest level of the desired power.

RESULTS:
Modulation: GFSK

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

3 Agilent

Ref 5 dBm
#Peak

Atten 28 dB

a Mkrl -2.162 MHz
-22.47 dB

1R

WA

]
-24.a
dBm

LogAy

W1 sz
53 FC
AR
£Cfn
FTun
Swp

Start 2.390 888 GHz
#hes BW 300 kHz

Verdict: PASS
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WireLess

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

3 Agilent

Ref § dBm

Atten 20 dB

a Mkrl 3.664 MHz
-35.18 dB

#Peak
Log

iR

18
de/

AW

Start 2.475 88@ GHz
tRes BH 308 kHz

#WBH 1 MHz

Verdict: PASS

3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

Stop 2.490 BAB GHz
Sweep 1866 ms (1060 pts)

4 Agilent

Ref 5 dBm

Atten 20 dB

a Mkrl -3.679 MHz
-24.88 B

#Peak
Log

iR

.-.._n?‘"\f‘““.r‘

14
de/

i

ol
-22.9

dBm
LafFw

VL os2

S

3 FC me“ﬁw”

AA

i
FTun

SWp

Start 2.399 808 GHz
#Res BHW 300 kHz

#YEHW 1 MHz

Verdict: PASS
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AT4@

WireLess

4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

# Agilent

a Mkrl 3.649 MHz

Ref 5 dBm Atten 28 dB -39.94 4B
#Peak

1R

-23.1
dBm \«L
LAy A

V1 52 wwrwmw

A
53 FC Ty
AA
ECf
FTun
Swp

Start 2.475 @@ GHz Stop 2.49@ 008 GHz
#Res BW 308 kHz #«/BW 1 MHz Sweep 1BEG ms (1000 pts)

Verdict: PASS

Report N°(NIE): 40296RRF.001 Page 41 of 81 2014-03-



Modulation: I1/4-DQPSK

AT4@

WireLess

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

- Agilent

Ref 5 dBm

Atten 20 dB

a Mkrl -2.287 MHz

#Paak

-35.57 dB
I

iR
44

|

/ \\”‘v\f\

ol
-24.6

dBm
LaAw

W1 sz

33 FC

£t
FTun

Swp

Start 2.39@ 989 GHz
#hes BW 308 kHz

#YBW 1 MHz

Verdict: PASS

Stop 2.485 986 GHz
Sweep 1.BGG ms (1080 pts)

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

## Agilent

Atten 20 dB

a Mkrl 3.679 MHz
-41.81 dB

iR

AN

\

\

o] /\/
—23.7

A

dBm
Lafw

V1 52

53 FC

£0f
FTun

Swp

Start 2.475 888 GHz
#Res BH 380 kHz

#/BH 1 MHz

Verdict: PASS
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WireLess

3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

s Mkrl -3.183 MHz
Ref 5 dBm Atten 20 dB -23.45 dB
#Feak
i1k
Log - 2 RN

19 el ey
7

Dl r}‘f"

—23.5

dBm ,J

LaAy o
e

Wl s2 “ma‘w

53 FC *

o WW
£t

FTun
SHp

Start 2.390 080 GHz Stop 2,485 BA0 GHz
#Res BH 3068 kHz #YBH 1 MHz Sweep 1.OGE ms (100G prs)

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

a Mkrl 6.486 MHz
Ref 5 dBm Atten 28 dB -42.33 dB

#Peak

14 0 gl [ A
\

D M\

238

dBm \"W

LaFy "’M'ﬁ
™~

vl s2 Ww

53 FC MArY

o WW
i
FTun
Swp
Start 2.475 BBB GHz Stop 2.490 pAG GHz
#Res BH 380 kHz #EBH 1 MHz Sweep 1.B6G ms (1808 pts)

Verdict: PASS
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Modulation: 8-DPSK

AT4@

WireLess

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

x5 Agilent

Ret 5 dBm

Atten 28 dBE

a Mkrl -2.357 MHz
-33.56 dB

#Feak

Aalal

0
-24.7

dBm
LaPy

W1 52

53 FC

AL s ot i

£
FTun

Swp

Start 2.398 @00 GHz
#Res BH 308 kHz

Verdict: PASS

#WBH 1 MHz

Stop 2.405 088 GHz
Sweep 1,666 ms (1600 pts)

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

x5 Agilent

Ret 5 dBm

Atten 28 dBE

a Mirl 3.664 MHz
-39.17 dB

#Feak

s

ol /H#
-23.7

A

dBm
LaPy

=

W1 52

53 FC

£
FTun

Swp

Start 2.4Y5 @00 GHz
#Res BH 308 kHz

Verdict: PASS
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3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

AT4@

WireLess

2 Agilent

Ref & dBm

Atten 20 4B

a Mikrl -3.258 MHz
-22.558 dB

#Peak

iRk

. QPR

/v""'\w’ Wl el

LN
P

ol
-23.6

dBm
LaAy

W1 52

Wn

33 FC

ECf:
FTun

Swp

Start 2,390 909 GHz
#Res BW 388 kHz

Verdict: PASS

4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

#YBW 1 MHz

Stop 2,485 088 GHz
Sweep 1OGE ms (1080 pts)

# Agilent

Atten 20 dB

a Mkrl 7477 MHz
-46,92 dB

ol
-23.8

dBm
LaAy

Wl ose

53 FC

ECf
FTun

Swp

Start 2.475 088 GHz
#Res BH 308 kHz

Verdict: PASS

#WEH 1 MHz
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WireLESS

FCC Section 15.247 Subclause (d) / RSS-210 Clausg 3 Emission limitations conducted
(Transmitter)

SPECIFICATION

In any 100 kHz bandwidths outside the frequencydliarwhich the intentional radiator is operatirftg tadio
frequency power that is produced by the intentioadlator shall be at least 20dB below that inlté kHz
bandwidth within the band that contains the highestl of the desired power.

RESULTS:

Modulation: GFSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

w2 Agilent

Ref 5 dEBm #Atten 30 dB
#Peak

dE/

i
-24.3
dBm

LAy

V1 352

53 FCWWWWWWW
AR

£0F:

FTun

Swo

Start 30 MHz Stop 25080 GHz
#Res BH 108 kHz #VBH 306 kHz Sweep 2,386 5 (1006 pts)

Note: The peak above the limit is the carrier freapy.
Verdict: PASS
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2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

AT4@

WireLess

% Agilent

#(tten 36 dB

Start 30 MHz

#Res BH 188 kHz #VEW 300 kHz

Note: The peak above the limits is the carrier dimty.
Verdict: PASS

3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neptot).

Stop 25.060 GHz
Sweep 2,386 5 (1880 pts)

s Agilent

#Htten 30 dB

1]
-23.6

dBm
LaAy

Y1 52 ,
53 FC bt
AR emafhe JHMWWW Ratiatt

ECf)
FTun

Swp

Start 30 MHz

#Res BH 106 kHz #\EH 388 kHz
Note: The peak above the limits is the carrier dieey.

Verdict: PASS
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Modulation: I1/4-DQPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

Ref 5 dBm #Atten 30 dB

Start 30 MHz Stop 25.608 GHz
#Res BH 1088 kHz #yBH 308 kHz Sweep 2,386 5 (1000 pts)

Note: The peak above the limits is the carrier dieey.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (seexteplot).

= Agilent

Ref 5 dBm #Atten 38 dB

1]
-25.7
dBm

LaAw

Y1 52 "
53 FC ﬁwmkfﬂhwhmu*mﬁuwvﬁﬂwﬂﬂJwhﬂhﬂ&NMNMMNANMMAMhﬁJMMMWhMHMWWrv

£
FTun
Swp

Start 38 MHz Stop 25.080 GHz
#Res BH 186 kHz #JBH 306 kHz Sweep 2,386 5 (1680 pts)

Note: The peaks above the limits are the carresgiencies.
Verdict: PASS
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3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neptot).
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- Agilent

Ref 5 dBm

#Paak

ol
-23.3
dBm

LaAw

W1 sz
53 FC

£t
FTun
Swp

#Atten 30 dB

.

Start 38 MHz

#hes BW 1808 kHz

#VBW 308 kHz

Note: The peak above the limit is the carrier frery.
Verdict: PASS
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Modulation: 8-DPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

Ref 5 dBm #Atten 30 dB

Start 30 MHz Stop 25.008 GHz
#Res BH 106 kHz #UBH 300 kHz Sweep 2.386 5 (1008 pts)

Note: The peak above the limits is the carrier dieey.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (seexteplot).

Ref 5 dBm #HAtten 30 dB

Start 30 MHz Stop 25.080 GHz
#Res BH 186 kHz #UBH 308 kHz Sweep 2.386 5 (1000 pts)

Note: The peaks above the limit are the carriggfemcies.
Verdict: PASS
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3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see neptot).

AT4@

WireLESS

3 Agilent

Ref 5 dBm

#Peak

#Atten 30 dB

.

Start 38 MHz

#Res BH 188 kHz

#YBH 360 kHz

Note: The peak above the limit is the carrier fremey.
Verdict: PASS
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FCC Section 15.247 Subclause (d) / RSS-210 Clausg 3 Emission limitations radiated
(Transmitter)

SPECIFICATION

Radiated emissions which fall in the restricteddsams defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209¢ae §815.205(c)):

Frequency Range | Field strength (uV/m Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz) - 300
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

The emission limits shown in the above table ametan measurements employing CISPR quasi-peak
detector except for the frequency bands 9-90 kH@;490 kHz and above 1000 MHz. Radiated emission
limits in these three bands are based on measutemploying an average detector.

For average radiated emission measurements ab@@&MHBz, there is also a limit corresponding to 20
dB above the indicated values in the table is $igelcivhen measuring with peak detector function.

RESULTS:

The situation and orientation was varied to find thaximum radiated emission. It was also rotateif 36
and the antenna height was varied from 1 to 4 metefind the maximum radiated emission.

Measurements were made in both horizontal andcadgianes of polarization.

All tests were performed in a semi-anechoic chanatea distance of 3 m for the frequency range 30
MHz-1000 MHz and at distance of 1m for the frequerange 1 GHz-25 GHz.

The field strength is calculated by adding corattfactor to the measured level from the spectrum
analyzer. This correction factor includes anterawadr, cable loss and pre-amplifiers gain.
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Frequency range 30 MHz-1000 MHz

Note: The spurious emissions below 1 GHz do noeddpon either the operating channel or the
modulation mode selected in the EUT.

Spurious levels operating (radiated) closest to liin

Spurious frequency Polarization Detector Emission Leve] Measurement
(MHz) (dBuV/m) Uncertainty (dB)
31.940 \% Quasi-peak 33.84 +4.12

218.180 \% Quasi-peak 34.91 +4.12
272.500 \% Quasi-peak 37.99 +4.12
340.400 vV Quasi-peak 34.20 +4.12
355.920 \% Quasi-peak 34.43 +4.12
666.320 \% Quasi-peak 34.70 +4.12

Frequency range 1 GHz-25 GHz
Modulation: GFSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement

(GHz2) (dBuV/m) Uncertainty (dB)

Vv Peak 46.38 +4.0
1.535

\% Average 37.36 +4.0

Vv Peak 48.14 +4.0
2.505

\% Average 36.92 +4.0

Vv Peak 48.87 +4.0
2.533

\% Average 37.12 +4.0

Vv Peak 50.59 +4.0
2.559

\Y Average 38.91 +4.0

\Y; Peak 62.62 +4.0
2.4835

\% Average 53.87 +4.0

Report N°(NIE): 40296RRF.001 Page 53 of 81 2014-03-



AT4@

WireLESS

2. CHANNEL: MIDDLE (2441 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \% Peak 45.80 +4.0

\% Average 37.18 +4.0
22850 \% Peak 47.02 +4.0
\% Average 37.33 +4.0
2 5450 \% Peak 49.77 +4.0
\% Average 40.07 +4.0
25710 \% Peak 50.02 +4.0
\Y Average 39.45 +4.0
25070 \% Peak 50.06 +4.0
\% Average 41.19 +4.0

3. CHANNEL: HIGHEST (2480 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \Y; Peak 45.57 +4.0

\Y Average 36.94 +4.0
23239 \Y; Peak 48.11 +4.0
\% Average 38.67 +4.0
2 5570 \Y; Peak 48.37 +4.0
\% Average 36.47 +4.0
2 5830 \Y; Peak 50.13 +4.0
\% Average 39.27 +4.0
26090 \Y; Peak 48.85 +4.0
\% Average 38.01 +4.0
\Y; Peak 49.44 +4.0
2.6370
\Y Average 38.23 +4.0

Verdict: PASS
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Modulation:IT/4-DQPSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \Y; Peak 45.46 +4.0

\% Average 36.72 +4.0
25070 \Y; Peak 48.20 +4.0
\Y Average 36.88 +4.0
25310 \Y; Peak 48.70 +4.0
\% Average 36.92 +4.0
2 5590 \Y; Peak 49.42 +4.0
\% Average 38.41 +4.0
2. CHANNEL: MIDDLE (2441 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \Y; Peak 45.93 +4.0

\Y Average 36.81 +4.0
2 2850 \Y; Peak 47.29 +4.0
\% Average 36.52 +4.0
2 5450 \Y; Peak 49.46 +4.0
\% Average 39.35 +4.0
25710 \Y; Peak 49.03 +4.0
\% Average 38.77 +4.0
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3. CHANNEL: HIGHEST (2480 MHz).
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Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \% Peak 46.07 +4.0
\% Average 36.77 +4.0
23240 \% Peak 48.28 +4.0
\% Average 37.52 +4.0
2 5830 \% Peak 49.81 +4.0
\Y Average 38.58 +4.0
2 6110 \% Peak 49.34 +4.0
\Y Average 37.44 +4.0
2 6350 \% Peak 48.88 +4.0
\% Average 37.79 +4.0
2 4835 \% Peak 52.36 +4.0
\Y Average 41.75 4.0
Verdict: PASS
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Modulation: 8-DPSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \% Peak 44.85 +4.0

\% Average 34.92 +4.0
2 5050 \% Peak 48.86 +4.0
\Y Average 36.68 +4.0
2 5330 \% Peak 48.63 +4.0
\% Average 36.88 +4.0
2 5590 \% Peak 50.22 +4.0
\% Average 38.73 +4.0

2. CHANNEL: MIDDLE (2441 MHz).

Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \% Peak 44.74 +4.0

\% Average 35.45 +4.0
22850 \% Peak 47.18 +4.0
\% Average 36.40 +4.0
2 5450 \% Peak 49.66 +4.0
\% Average 39.46 +4.0
25710 \% Peak 48.65 +4.0
\Y Average 38.67 +4.0
25070 \% Peak 50.29 +4.0
\Y Average 40.43 +4.0
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3. CHANNEL: HIGHEST (2480 MHz).
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Spurious frequency Polarization Detector Emission Leve] Measurement
(GHz2) (dBuV/m) Uncertainty (dB)
15350 \Y; Peak 45.76 +4.0
\% Average 35.60 +4.0
2 5570 \Y; Peak 48.22 +4.0
\% Average 36.19 +4.0
2 5830 \Y; Peak 48.93 +4.0
\% Average 37.98 +4.0
26090 \Y; Peak 48.98 +4.0
\Y Average 37.54 +4.0
2 6350 \Y; Peak 48,55 +4.0
\% Average 37.51 +4.0
Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

REETW 100 kKH=
TEW 100 kH=

B=f 50 dEpW . m Attt 1o 4E SWT 1 =
3T I—
B |recls
i | |
i . Ui WLN,M
Jtart 20 MH= Q7 MH= - Scop 1 GH=

(This plot is valid for all three channels andratbdulation modes).
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FREQUENCY RANGE 1 GHz to 3 GHz.
Modulation: GFSK
CHANNEL: Lowest (2402 MHz).

MultiView | Spectrum

Ref Level 80.00 dBuv/m ® RBW 1 MHz
& Att 0dB ® SWT 13 ® VBW 1 MHz Mode Auto Sweep
TDF

3 Frequency Sweep

rH1 74.000 dBpr/fr

70 dBpvm

60 dBpv/m

H2 54.000 dBpvfm

50 dBpv/m

40 dBpv/m

R ==

20 depvim

10 depvfm

0 dBp]

-10 dBpvyfm

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carrieqdiency.

CHANNEL: Middle (2441 MHz).

MultiView | Spectrum
Ref Level 80.00 dBpv/m ® RBW 1 MHz
@ Att 0dB ® SWT 15 ® VBW 1 MHz Mode Auto Sweep
TOF
3 Frequency Sweep
H1 74.000 dBpv/m
FO dBp M
60 dBp/m
HZ 54.000 dBpv/m
S0 dBpv/m il
b b bl ki e
Y
RUAPIRATTL ST PRI PRIOR PRSP S
40 dBpv/m: J
[SOPN E— ) IR—
I N I I BU—
SE-eBT Sl =
20 dBpv/m
10 dBpv/m
0 dBp/m
-10 deuv/m
1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carrieqdiency.
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CHANNEL: Highest (2480 MHz).

Ref Level 80.00 dBuv/m
® Att
TDF
3 Frequency Sweep

MultiView | Spectrum

AT4@

WireLESS

H1 74.000 depv/m

@ RBW 1 MHz
0dB & SWT 1s & VBW 1 MHz

Mode Auto Sweep

70 dBp

60 dBy

S0 dBp

H2 54,000 dBpvfmr

40 depvim

20 dBp

10 dBpv/m

0 dBuvim

-10 depv/m

1.0 GHz

1000 pts

200.0 MHz/

3.0 GHz

2 Marker Table

Note: The peak shown in the plot is the carriequiency.

Modulation: T1/4-DQPSK
CHANNEL: Lowest (2402 MHz).

MultiView | Spectrum
Ref Level 80.00 dBuv/m & RBW 1 MHz
& Att 0dB ® SWT 15 @ VBW 1 MHz Mode Auto Sweep
TDOF
3 Frequency Sweep
H1 74.000 dBpiv/m
70 dBpvim
60 dBpm:
HE 54,000 dB
S k W HMM“"*’J\"J"*J‘U‘“"
MWMMWWWWMW
40 dBp/m:
] M¢_J'—‘—'—J [N Y A—
S6-deprf = ]
20 dBpv/m
10 dBpv/m
0 dBpvfm
-10 dBpv/m
1.0 GHz 1000 pts 200.0 MHz/ 3.0 GH=z
2 Marker Table
Note: The peak shown in the plot is the carrieqdiency.
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CHANNEL: Middle (2441 MHz).

MultiView | Spectrum E]

Ref Level £0.00 dBuv/m & RBW 1 MHz

& ALt 0dE ® SWT 15 ® VBW 1 MHz Mode Auto Sweep
TOF

3 Frequency Sweep

H1 74,000 dBpvfm:

70 depsfm

60 dBpsfm

H2 54.000 dBpv/m
i

S50 depvm

40 depv/m

NSO I U I B

|- S

20 depv/m

10 depsfm

0 dBpym

-10 dBpfm

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carriequiency.

CHANNEL: Highest (2480 MHz).

Multiview | Spectrum

Ref Level 80.00 dBuv/m @ RBW 1 MHz
@ ALt 0dB ® SWT { s ® VBW 1 MHz Mode Auto Sweep
TOF

3 Frequency Sweep

H1 74.000 dBpvmm

70 depv/m

60 dBpv/m

H2 54.000 dBpv/m

50 dBpfm
Iy NS W WYy R I IR

40 depv/m A/_—J_J WT’J T

-3 0-clr T

20 depsfm

10 depsfm

0 depv/m

-10 dBpv/m

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carrieqdiency.
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Modulation: 8-DPSK

CHANNEL: Lowest (2402 MHz).

MultiView | Spectrum E]
Ref Level £0.00 dBuv/m & RBW 1 MHz

& Att 0dE ® SWT 1 ® VBW 1 MHz Mode Auto Sweep

TOF

3 Frequency Sweep

H1 74.000 dBpv/m
70 depsfm
60 depvm
H2 54,000 depv/m
50 depv/m WMM\_
Tsabinss s snll o e R
40 dB
[N RN AR B
IS I B E——

- depir L -

20 dBpfm

10 depsfm

0 dBpvfm

-10 dBpv/m

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carriequiency.

CHANNEL: Middle (2441 MHz).

MultiView | Spectrum
Ref Level 20,00 dBuv/m = RBW 1 MHz

@ Att 0dE ® SWT 1= ® VBW 1 MHz Mode Auto Sweep

TOF

3 Frequency Sweep

H1 74.000 dBpvmm
70 depv/m
60 dBpsfm
H2 54.000 dBpv/mr
S50 depvm
b bbbt bl
WMMW
PR TR X PP TR S N S PS T EY R ST TP S Ly
40 depv/m
MAL“ MJ SR
b

ELREaeral S

20 depv/m

10 depsfm

0 dBpvfm

-10 dBpv/m

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carrieqdiency.
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CHANNEL: Highest (2480 MHz).

MultiView | Spectrum E]

Ref Level £0.00 dBuv/m @ RBW 1 MHz

@ ALt 0dE ® SWT 15 ® VBW 1 MHz Mode Auto Sweep
TOF

3 Frequency Sweep

H1 74,000 dBpWfm:

70 dBpfm

60 dBpsfm

H2 54,000 dBpv/mr

50 dBpvim

40 depvimi

_L“, I NS

20 dBpvim

10 depv/m

0 dBpv/m

-10 dBpvfm

1.0 GHz 1000 pts 200.0 MHz/ 3.0 GHz
2 Marker Table

Note: The peak shown in the plot is the carriequiency.
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FREQUENCY RANGE 3 GHz to 18 GHz.
Modulation: GFSK
CHANNEL: Lowest (2402 MHz).

MultiView | Spectrum E]

Ref Level £0.00 dBuv/m & RBW 1 MHz
& ALt 0dE ® SWT 15 ® VBW 1 MHz Mode Auto Sweep
TOF

3 Frequency Sweep

H1 74,000 dBpvfm:

70 depsfm

60 dBpsfm

HZ 54,000 dBpv/m
50 dBpv/m , MN'MW‘N““ " Lol .,»*VU

40 dBpvfm ”W

30 dBpvfm

2 anbm=""]

10 depsfm

0 dBpym

-10 dBpfm

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GH=z
2 Marker Table

CHANNEL: Middle (2441 MHz).

MultiView | Spectrum

Ref Level 80.00 dBuv/m ® RBW 1 MHz
@ ALt 0dB ® SWT {1z ® VBW 1 MHz Mode Auto Sweep
TOF

3 Frequency Sweep

H1 74.000 dBpvmm

70 depv/m

60 dBpfm

HZ 54,000 dBpv/m ')j/

e WMMNWWW'WM * "WJ“W S

40 depvi/mi

O

2 g

10 depsfm

0 dBpym

-10 dBpfm

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GH=z
2 Marker Table
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CHANNEL: Highest (2480 MHz).

TDF
3 Frequency Sweep

MultiView | Spectrum
Ref Level £0.00 dBpv/m
& Att

70 dBpvim

H1 74,000 depv/m

AT4@

WireLESS

® RBW 1 MHz
OdB ® SWT 15 & VBW 1 MHz

Mode Auto Sweep

60 dBpvim

50 dBpim

HZ S54.000

AR

40 dBpm

M

o ="

10 depv/m

0 depvfm

-10 depv/m

3.0 GHz

1000 pts 1.5 GHz/

18.0 GHz

2 Marker Table

Report N°(NIE): 40296RRF.001

Page 66 of 81

2014-03-



Modulation: I1/4-DQPSK
CHANNEL: Lowest (2402 MHz).
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MultiView Spectrum E]
Ref Level £0.00 dBpv/m ® RBW 1 MHz

@ Att OdB® SWT 1s & VBW 1 MHz Mode Auto Sweep

TDF

3 Frequency Sweep

H1 74.000 dBpvym
70 dBpvim
60 dBpvim
HZ 54.000 dBpv/m

50 dBy/m o ] WM
40 dBpv/m e ]

10 depv/m

0 depvfm

-10 dBpvym

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz

2 Marker Table

CHANNEL: Middle (2441 MHz).

MultiView | Spectrum
Ref Level £0.00 dBuv/m & RBW 1 MHz
@ Att O0dB ® SWT 1s ® VBW 1 MHz Mode Auto Sweep
TDF
3 Frequency Sweep
H1 74.000 dep/m
70 dBpvim
60 dBpm
HZ 54,000 dBpv/m
i MWN T WM
40 dBpvim o
™
| 20, gputsme=""1 sl
10 dBpvfm
0 dBpv/m
10 B/
3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz
2 Marker Table
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CHANNEL: Highest (2480 MHz).

MultiView | Spectrum E]
Ref Level £0.00 dBpv/m ® RBW 1 MHz

& Att OdB® SWT 1s & VBW 1 MHz Mode Auto Sweep

TDF

3 Frequency Sweep

H1 74.000 dBpvym
70 dBpm
60 dBpv/m
HZ 54,000 dBpv/m

50 depvym WMNMWMWJ“ el T g™ WM’
40 dBpvim -

10 dBpvfm

0 dBpv/m

-10 depv/m

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz
2 Marker Table
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Modulation: 8-DPSK
CHANNEL: Lowest (2402 MHz).

MultiView | Spectrum E]

Ref Level 80.00 dBpv/m ® RBW 1 MHz
@ Att 0dB ® SWT 1s ® VBW 1 MHz Mode Auto Sweep
TDF

3 Frequency Sweep

H1 74.000 deph/m

70 dBpvim

60 dBpvim

H2 54.000 dBpi/m M
S0 depv/m it gl "

|l

40 dBpim
W e P e A S I
vin

20 dpuisim="""1]

10 dBpv/m

0 dBpssfm

-10 dBpifm

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz
2 Marker Table

CHANNEL: Middle (2441 MHz).

MultiView | Spectrum
Ref Level £0.00 dBuv/m & RBW 1 MHz
@ Att O0dB ® SWT 1s ® VBW 1 MHz Mode Auto Sweep

TDF
3 Frequency Sweep

H1 74.000 deph/m

70 dBpvim

60 dBpm

H2 54.000 depv/m

50 dBpv/m L nVMlW\ \ U.,n/

b

40 dBpvim MW
WM T A e
dBpvm

20 cpusm=—""1

10 dBpvfm

0 dBpv/m

-10 dBpvfm

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz
2 Marker Table
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CHANNEL: Highest (2480 MHz).

MultiView | Spectrum E]

Ref Level £0.00 dBpv/m ® RBW 1 MHz
& Att OdB® SWT 1s & VBW 1 MHz Mode Auto Sweep
TDF

3 Frequency Sweep

H1 74,000 dep/m

70 dBpm

60 dBpv/m

HZ 54,000 depvm

50 deuv/m ) FRTRLELRTIY . i

40 dBpv/m e

WM P e W T

MM

10 dBpvfm

0 dBpv/m

-10 dBpvfm

3.0 GHz 1000 pts 1.5 GHz/ 18.0 GHz
2 Marker Table
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FREQUENCY RANGE 18 GHz to 25 GHz.

3 Agilent

Ref 26 dBpW/m Atten 18 dB
#Hvg
Laog *
16

dB/

T e e e e
IV, T ——— )

PAwvg

V1 e
53 FC
A AA
£
FTun
Swp

Start 18,008 GHz Stop 25.000 GHz
#Res BH 1 MH=z #YBH 1 MHz #oweep 1 5 (1088 pts)

(This plot is valid for all three channels andratbdulation modes).
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FREQUENCY RANGE 2.31 GHz to 2.39 GHz. (RESTRICTEEND)
CHANNEL: Lowest
Modulation: GFSK

MultiView | Spectrum E]

Ref Level £0.00 dBpv/m ® RBW 1 MHz
@ Att Odb® SWT 1s ® VBW 1 MHz Mode Auto Sweep
TDF
3 Frequency Sweep

H1 74.000 dBph/m

70 dBpim

60 dBpm

H2 54,000 depy/m

S0 dBpv/m
bessttn sttt s Mttt it it Ay At ics s ot Lo L sl cdo b bbb A 1 i o bty Pt 0ol ot g

40 dBpv/m

30 dBpvim

20 dBpv/im

10 depv/m

0 depvfm

-10 dBpvfm

2,31 GHz 1000 pts 8.0 MHz/ 2,39 GHz
2 Marker Table

Modulation: T1/4-DQPSK

MultiView | Spectrum

Ref Level £0.00 dBuv/m & RBW 1 MHz
@ Att 0dB ® SWT 1= @ VBW 1 MHz Mode Auto Sweep
TDF

3 Frequency Sweep

H1 74.000 deph/m

70 dBpvim

60 dBpvim

HZ 54,000 dBpvfm

S50 dBpvim
bttt an s A gt Sl o A s U L o 0o A s R A b o It b, Bt o Wl Latbd by

40 dBpm

30 dBpvm

20 dBpm

10 dBpvfm

0 depw/m

-10 dBpvfm
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